
Desalination and Water Treatment
www.deswater.com
1944-3994 / 1944-3986 © 2011 Desalination Publications.  All rights reserved.
doi: 10.5004/dwt.2011.1525

29 (2011) 302–309
 May

Evaluation of case-based design principles in the design of Soche wastewater 
treatment plant, Blantyre, Malawi 

V. Chipofyaa*, A. Kraslawskib, Y. Avramenkob

aCentre for Water, Sanitation, Health and Appropriate Technology Development (WASHTED), University of Malawi, 
The Polytechnic, Private Bag 303, Blantyre 3, Malawi
Tel. +265 (8) 878055; Fax +265 (1) 870578; email: vchipofya@poly.ac.mw
bDepartment of Chemical Technology, Lappeenranta University of Technology, P.O.Box 20, FI-53851, Lappeenranta, Finland

Received 20 September 2009; Accepted in revised form 21 December 2010
[...]
description of the wastewater treatment technology is 
supplemented by the theoretical background with ex-
amples and a model.

The particle treatment processes are usually classified 
as physical operations, chemical and biological processes. 
Reference Library supports several classifications of the 
unit operations and processes. They are grouped accord-
ing to the level of the provided treatment (preliminary, 
primary, secondary, and advanced treatment), and type 
of unit operations (physical, chemical, biological).

The module provides the user with a comprehensive 
overview of 21 technologies used for wastewater treat-
ment. Each item consists of the following sections:

 • the theoretical background section; which is based 
on textbooks and published papers, and provides 
theoretical information about the principle of each 
technology as well as an analysis of the elements of 
each unit operation;

 • the design parameters section provides practical 

Fig. 2. Structure of the ED-WAVE tool.



 V. Chipofya et al. / Desalination and Water Treatment 29 (2011) 302–309 305

information about the range of parameters used in 
the design of the technologies and sizing the various 
tanks/reactors, usually in the form of comprehensive 
tables;

 • the example section, which is a worked out example 
in basic design and sizing of each wastewater treat-
ment unit operation. The examples were taken from 
operational wastewater treatment plants, from real 
design studies, from textbooks. The user combines 
the information from the theoretical part such as mass 
balances, and the practical information of the design 
parameters section in order to complete the example;

 • the model is a design model implemented in Micro-
soft excel workbook, that resolves the example from 
the previous section in computer form, one for each 
technology;

 • the view section, where a user can find a schematic 
representation of each technology, view 3D image(s) 
of each process and also view a full animation with 
exemplary text showing and describing each process. 
In most cases 3D images were rendered from digital 
pictures and engineering drawings, from operating 
wastewater treatment plants. In animations, the user 
is taken in a virtual step-by-step walk through each 
process;

 • the reference section, where the user can find the text-
books used and material for further reading.

The model is supplemented with a list of terms use in 
environmental engineering.

2.4.2. Case Study Manager

The Case Study Manager accumulates the specific 
design experience contained in real life situations, and 
tries to reuse it when solving new user’s problems. The 
manager performs the retrieval of the most similar cases 
to the current problem from the case base containing the 
past situations of wastewater treatment. The case base of 
the case study manager includes more than 100 case stud-
ies obtained from municipal and industrial wastewater 
treatment plants from Asia and Europe. The industrial 
sectors include pulp and paper mills, alcohol distilleries, 
tanneries, rubber and latex processing, textile and gar-
ment manufacturing, and metal finishing units.

The representation of the case includes lists of influ-
ent and effluent wastewater characteristics, divided into 
four groups (physical parameters, organic and inorganic 
parameters, and microbiological characteristics), short 
description of the plant generating the wastewater, av-
erage flow rate, the sequence of treatment technologies 
and additional comments. Also, where available from 
the particular industry, the cost of treatment per unit 
volume is included. 

The module can be used to help in solving user prob-
lems, either by the user composing a new case study or a 

problem or by entering influent wastewater characteris-
tics, demanded flow and sector of industry. In solving a 
current problem, a similar past problem and its solution 
are retrieved using a set of rules for measuring similarity 
between actual problem and those stored in the case base.

In order to define a similarity between cases contain-
ing both numeric and textual-symbolic information, the 
general similarity concept is used [6,7]. The treatment 
sequences of similar cases are provided as promising 
solutions.

2.4.3. Treatment Adviser

Treatment Adviser generates a simple sequence of 
treatment technologies for a given water characteristics. 
It analyses the influent water characteristics and supple-
mented information of other factors (economical, techni-
cal or ecological) to select a suitable treatment technol-
ogy; alternatively the user can use the Process Builder to 
construct a valid treatment sequence [10]. This is based 
on the algorithm of selection of the proper wastewater 
treatment method based on previously constructed rules 
represented as a decision tree. Negnevitsky [11] defines a 
decision tree (or tree diagram) as a map of the reasoning 
process. The tree is a graph or model of decisions and their 
possible consequences, including chance event outcomes, 
resource costs, and utility. It is a decision support tool 
that uses a tree-like graph or model of decisions and their 
possible consequences [12]. It provides a highly effective 
structure within which to explore options, and investigate 
the possible outcomes of changing those options. The 
results of outcomes are retrieved from expert opinion and 
experience. The process of selection of a treatment method 
from a decision tree is illustrated in Fig. 3 where part of a 
decision tree for selection of an aerobic treatment type is 
presented. Each treatment level is considered, and after 
successfully passing all decision trees, the final treatment 
sequence is considered.

2.4.4. Process Builder

The Process Builder is the last module in the ED-WAVE 
tool. It serves to create a treatment system flow diagram 
from the unified blocks. Each of the blocks represents a 
type of treatment process or specific part of the process. 
Blocks can be linked according to internal restrictions, 
rules and locations of connection points. The module is 
based on a valid sequence matrix and is based on techni-
cal feasibility only and not other parameters such as land 
availability, cost, or energy consumption.

The aim of the module is that the user, after becoming 
familiar with the concept of the methods and with the 
practices used in the industry, creates one’s own waste-
water treatment sequence. The module is also used to 
visualize the result proposed by the Treatment Adviser 
or to illustrate the actual sequencing of treatment units 



306  V. Chipofya et al. / Desalination and Water Treatment 29 (2011) 302–309

at a particular plant as illustrated in Fig. 4 (sequencing of 
wastewater treatment units at Soche WWTW).

3. Results

3.1. Operational data for Soche WWTW

Table 1 shows data for influent and effluent BOD5 
and TSS levels for Soche WWTW in the City of Blantyre, 
Malawi.

3.2. Application of case-based design principles in the design 
of Soche WWTW

According to the Case Study Manager in the ED-
WAVE tool, a similar case to both the dry season and wet 
season conditions of Soche WWTW is Municipal Case 
6 in Greece (2003), with a flow rate of 6,600 m3/d. The 
treatment sequence for this plant and the comparative 
sequencing of the treatment units at the Soche plant, dry 
and wet season, and the actual sequencing of treatment 
units at Soche WWTW are illustrated in Table 2. Figs. 5, 

Fig. 3. Decision tree for selection of an aerobic treatment type.

Fig. 4. Sequencing of treatment units at Soche WWTW according to Process Builder.

Table 1
Influent and effluent BOD5 and TSS levels for Soche WWTW 
in mg/l 

Parameter BOD5 TSS

Dry season
Influent 490±9.8 157±2.32
Effluent 24.82±0.6 101.65±5.64
Reduction efficiency (%) 95 35

Wet season
Influent 760±0.0 40±0.0
Effluent 33.90±2.69 8.02±0.02
Reduction efficiency (%) 96 80

Malawi standard 20 30
WHO standard 20 30

BOD5 = biochemical oxygen demand, 
COD = chemical oxygen demand



 V. Chipofya et al. / Desalination and Water Treatment 29 (2011) 302–309 307

6, 7 and 8 further illustrate this sequencing according to 
the Process Builder in the ED-WAVE tool. 

4. Discussion 

Through this study, case based design principles gave 
Municipal Case 6 in Greece as a wastewater treatment 
plant similar to Soche WWTW. The plant in Greece has 
five unit treatment processes. The dry season set up for 
Soche works has six unit treatment processes while the 
wet season set up has five unit treatment processes. The 
actual sequencing for Soche works has six unit treatment 
processes. A similarity between Municipal Case 6 in 
Greece and the actual set up at Soche works is the provi-
sion for screening. Screening is necessary in developing 
countries because of the nature and quantity of solids 
present in the sewage, which include still born babies, 

Table 2 
Comparative sequencing of treatment units

Plant/
Step No.

Municipal Case 6, Greece Suggested sequencing of 
dry season conditions by 
Treatment Adviser

Suggested sequencing of 
wet season conditions by 
Treatment Adviser

Actual sequencing  
of Soche plant

1 Screening Grit chamber Neutralisation Screening
2 Grit chamber Neutralisation Chemical precipitation Grit chamber
3 Oxidation ditch Chemical precipitation Activated sludge Primary sed.
4 Sedimentation Activated sludge process Activated carbon adsorp. Trickling filters
5 Chlorination Activated carbon adsorp. Ion exchange Humus tanks
6 — Ion exchange – Sand filters (disused)

Fig. 5. Sequencing of treatment units at Municipal Case 6, Greece.

Fig. 6. Suggested sequencing of treatment units for dry season conditions at Soche WWTW.  

maize cobs and pieces of cloth used for anal cleaning, and 
domestic garbage [2,13–15]. BOD5 and TSS effluent levels 
at Soche were 24.82 g/l and 101.65 mg/l, respectively, in the 
dry season, and 33.90 mg/l, and 8.02 mg/l, respectively, in 
the wet season. This represented a BOD5 and TSS removal 
efficiency of 95% and 35%, respectively in the dry season 
and 96% and 80%, respectively, in the wet season. BOD5 
and TSS effluent levels at the plant in Greece were 11 mg/l 
and 16 mg/l, respectively. This represented a BOD5 and 
TSS removal efficiency of 95% and 96%, respectively. The 
study further established that BOD5 and TSS levels in the 
effluent are higher at Soche than the set standards. This 
calls for an investigation into the mode of operation of 
Soche WWTW. A critical analysis of the unit treatment 
processes at the plant in Greece, the suggested dry sea-
son unit treatment processes and the actual set up at the 
Soche plant suggests that there are certain unit treatment 



308  V. Chipofya et al. / Desalination and Water Treatment 29 (2011) 302–309

Fig. 7. Suggested sequencing of treatment units for wet season conditions at Soche WWTW.

Fig. 8.  Actual sequencing of treatment units for Soche plant.

processes that are important in wastewater treatment. 
These include the grit removal process, for removal of 
inorganic grit which may cause abrasion of comminutors 
and impellers of sludge pumps, or which may set hard 
in sludge hoppers, transmission pipes and in the bottom 
of digesters calling for more frequent maintenance than 
normal. However, the Soche plant uses constant veloc-
ity grit chambers, in which longitudinal flow velocity is 
controlled hydraulically. These are simple to operate and 
maintain because they do not require electrical/mechani-
cal equipment. Two chambers are constructed in parallel. 
Grit is manually removed from one chamber whilst the 
other is still in use [16]. The ED-WAVE tool relates to 
mechanised grit chambers. These are not ideal for Malawi 
because of their relatively high initial cost, and the skills 
required for their operation and maintenance. There is 
also the sedimentation process. This is necessary for the 
removal of readily settleable matter from the wastewater. 
Through this process, a BOD5 reduction of 25–40%, and a 
TSS reduction of 50–70% is achieved [16,17]. Finally the 
inclusion of an aerobic biological treatment process is 
necessary to ensure that a substantial quantity of organic 
matter in liquid state is oxidized prior to the effluent be-
ing discharged into public water courses where it would 
otherwise exert an oxygen demand [16]. Soche WWTW 

uses trickling filters for this process while Municipal 
Case 6 in Greece uses oxidation ditches. Trickling filters 
are a preferred technology for Malawi because their initial 
cost is relatively lower, and they do not require skilled 
labour for their operation and maintenance.

Inclusion of the chlorination stage at Municipal Case 6, 
the ion exchange stage for the suggested dry and wet sea-
son set up at Soche, and the filtration process in the actual 
sequencing for Soche plant probably relates to the need 
for a tertiary treatment stage for these works. This tertiary 
stage is necessary for polishing up the effluent [16,17]. 

5. Conclusion 

The close resemblance of Municipal Case 6 in Greece 
to the suggested dry season unit treatment processes 
and the actual plant set up at Soche WWTW confirms 
the practical use of case-based design principles in the 
design of wastewater treatment systems. After encoun-
tering a new situation, already collected design scenarios 
(cases) are invoked and modified in order to arrive at a 
particular design alternative. What is necessary, however, 
is to appropriately modify the case arrived at through the 
Case Study Manager in order to come up with a design 



 V. Chipofya et al. / Desalination and Water Treatment 29 (2011) 302–309 309

appropriate to the local situation taking into account 
technical, socio-economic and environmental aspects [18].

Acknowledgements

The authors are grateful to the CIMO-NSS (Centre 
for International Mobility, North-South-South Higher 
Institution Network) programme in Finland through 
which funding was made available for this study. They 
are also thankful to Mr. Stephen Kuyeli, Pollution Control 
Officer, Blantye City Assemble for facilitating the data 
collection exercise.

References
[1]  Integrated Water Resources Management and Water Efficiency 

(IIWRM/WE) Plan. Malawi Water Partnership, Ministry of Water 
Irrigation and Water Development, Government of Malawi, 
Lilongwe, 2007.

[2]  S.M. Kuyeli, Assessment of industrial effluents and their impact 
on water quality in streams of Blantyre City, Malawi. MSc thesis, 
Faculty of Science, University of Malawi, Zomba, 2007.

[3]  C.G. Banda, Computational fluid dynamics modeling of baffle 
waste stabilisation pond. PhD thesis, Civil Engineering, Univer-
sity of Leeds, UK, Leeds, 2007.

[4]  K.V. Gernaey, U. Jeppson, J.B. Vanrolleghern, Copp and J. Steyer, 
Benchmarking of Control Strategies for Wastewater Treatment 
Plants. IWA Publishing, 2009.

[5]  K. Althoff, E. Auriol, R. Barietta and M. Manago, A review 
of Industrial Case-based Reasoning Tools. A1 Perspectives. 
Oxford, 1995.

[6]  Y. Avramenko, Case-based design method for chemical prod-
uct and processes development. PhD thesis, Department of 

Chemical Technology, Lappeenranta University of Technology, 
Finland, 2005.

[7]  Y. Avramenko and A. Kraslawski, Case-Based Design. Springer, 
Berlin, 2008.

[8]  V. Chipofya, A. Kraslawski and Y. Avramenko, Comparison of 
wastewater treatment technologies in the ED-WAVE tool to tech-
nologies of similar cases in Malawi: case of Blantyre and Soche 
WWTW, Open Civ. Eng. J., Bentham Publishing, 2010 (in press).

[9]  Standard Methods for the Examination of Water and Wastewater, 
16th ed., American Public Health Association, New York, 1985.

[10]  M. Balakrishnan, V.S. Batra, P. Panagiota, E. Diamadopoulos, P. 
Paraskeva, A. Kraslawski, Y. Avramenko, D. Guiterrez, N. Rat-
nayake, W.B. Gunawarrdana, S. Siripathyi and T.Mungcharoen, 
ED-WAVE Tool: Wastewater Treatment Technologies. Asia Link, 
EuropeAid, Geneva, 2005.

[11]  M. Negnevitsky, Artificial Intelligence: A Guide to Intelligence 